

Government of Western Australia North Metropolitan Health Service Women and Newborn Health Service



NEONATAL MEDICATION GUIDELINE Vancomycin – Continuous Infusion Scope (Staff): Medical, Nursing and Pharmacy Staff Scope (Area): NICU KEMH, NICU PCH, NETS WA This document should be read in conjunction with the Disclaimer.

Quick Links							
Dose	Monitoring	Dose Adjustment	Preparation & Administration				
Restrictions							
	Formulary: Hig	phly Restricted					
Requires (Neonatologist/Microbiologist/Paediatric Infectious Diseases physician) approval before commencing							
HIGH RISK Medication							
Incorrect dosing with respect to age, weight and renal function may result in significant ototoxicity and nephrotoxicity. Under dosing may result in treatment failure, monitoring of drug levels is required.							
Description							
Antibiotic: Bactericidal glycopeptide							
Presentation							
Vial: 500mg							
6	ıg/8mL (5mg/mL) availab	le at KEMH					
Storage							
Vial: Store at room temperature, below 25°C							
Pre-filled syringe: Refrigerate at 2-8°C, do not freeze.							
The fine disyninge. Ren							
Indications							
 Confirmed (positive blood culture) gram positive infections including methicillin resistant S. aureus (MRSA) 							
 Confirmed (positive blood culture) coagulase negative staphylococcal (CoNS) infections, staphylococcal, enterococcal and bacillus infections due to strains resistant to other antibiotics 							

Contraindications and Precautions

- Concurrent use of nephrotoxic medications (e.g. gentamicin, piperacillin/ tazobactam, furosemide, aciclovir or indometacin)
- Low urine output (less than 1mL/kg/hour)
- Pre-existing renal impairment (raised serum creatinine from age specific normal ranges)
- Haemodynamic instability

Dosage modification/reduction and earlier/frequent trough level monitoring may be required in patients with above risk factors. Consider contacting microbiology or paediatric infectious diseases physician for advice.

Dose

Infections due to susceptible organisms:

IV Continuous Infusion:

Corrected Gestational Age	Dose	Frequency	
Less than 30 weeks	30mg/kg Over 24 hour		
30 - 37 weeks	45mg/kg	Over 24 hours	
37 – 44 weeks	50mg/kg	Over 24 hours	

Monitoring

Sampling of Levels

Vancomycin levels should be taken every 48 hours while infant is on a vancomycin infusion.

Target Plasma Levels

Continuous infusion:

Targeted treatment: **15 to 25 mg/L**

Blood levels will need repeating if a drug dose is altered or if the infant's clinical situation (i.e. renal failure) is likely to lead to unpredictable levels.

Consider more frequent monitoring if renal function declines or on other nephrotoxic medications.

Renal function (Creatinine, Urea and Electrolytes) should be monitored regularly throughout treatment.(every 3 days at minimum)

Dose Adjustment

 $\frac{Target \ Level}{Measured \ Level} \times Current \ Daily \ Dose = New \ Daily \ Dose$

Suggested target level= 20 mg/L

The new dose must be administered over 24 hours

Preparation

Use pre-filled syringes where available to prevent any need for double-dilutions. Doses can also be ordered from Pharmacy at PCH.

Safety Tip: Discard an appropriate volume from a pre-filled syringe to achieve the correct dose prior to administration

IV Continuous Infusion: Method for double dilution

Safety Tip: Preparation requires a double dilution- minimise distractions during the preparation of this solution

Step 1 Reconstitution:

Add 10mL of water for injections to a 500mg vial. Concentration is now 50mg/mL

Step 2 Dilution:

Withdraw 5mL of the above solution and dilute to 50mL with glucose 5% or sodium chloride 0.9%

Safety Tip: Discard the contents of the first syringe immediately after the 5mL is withdrawn Final Concentration is 5mg/mL

<u>Maximum concentration</u>: Concentrations of up to 10mg/mL may be used if neonate is fluid restricted. 10mg/mL solutions must be infused through a central line.

Administration

IV Continuous Infusion

Administer the dose over 24 hours

Compatible Fluids

Glucose 5% (Preferred), Glucose 10% or Sodium Chloride 0.9%

Adverse Effects

Common: Local pain, thrombophlebitis, erythematous rash

Serious: Nephrotoxicity, auditory and vestibular deafness, tachycardia, palpitations, red man syndrome, neutropenia, eosinophilia, thrombocytopenia

The symptoms of red man syndrome are fever, chills, erythema, rash (head, neck and upper chest), hypotension

Interactions

There is an increased risk of nephrotoxicity in patients who receive combination therapy with other nephrotoxic medications such as NSAIDs (Indometacin), gentamicin or piperacillin with tazobactam.

Guidelines & Resources

Sepsis: Neonatal

Ventriculoperitoneal (VP) Shunt or CSF Reservoir Insertion

Neonatal Vancomycin Monograph- Intermittent Empirical Therapy

<u>Neonatal Vancomycin Monograph- Highly Restricted Intermittent Infusion for Blood Culture</u> Positive Infections

References

Truven Health Analytics. Vancomycin. In: NeoFax [Internet]. Greenwood Village (CO): Truven Health Analytics; 2018 [cited 2021 Apr 08]. Available from: https://neofax.micromedexsolutions.com/

Lexicomp. Vancomycin (Paediatric). In: UpToDate [Internet]. Alphen aan den Rijn (Netherlands): Wolters Kluwer; 2017 [cited 2020 Apr 08]. Available from: <u>https://www.uptodate.com/</u>

Teoh WKS, Shearer S, Kristensen J. Neonatal vancomycin compliance after protocol changes. Journal of Pharmacy Practice and Research [Internet]. 2015;45(2):242-3. Available from: https://onlinelibrary.wiley.com/doi/abs/10.1002/jppr.1081

Neomed Formularies. Vancomycin Intermittent. In: The Royal Hospital for Women [Internet]. [South Eastern Sydney, New South Wales;2020 [cited 2021 Apr 08]. Available from: <u>https://www.seslhd.health.nsw.gov.au/royal-hospital-for-</u> women/neomed-formularies

Zhao W, Lopez E, Biran V, Durrmeyer X, Fakhoury M, Jacqz-Aigrain E. Vancomycin continuous infusion in neonates: dosing optimisation and therapeutic drug monitoring. Arch Dis Child [Internet]. 2013;98(6):449. Available from: http://adc.bmj.com/content/98/6/449.abstract

Rybak, Michael J., et al. "Therapeutic monitoring of vancomycin for serious methicillin-resistant Staphylococcus aureus infections: A revised consensus guideline and review by the American Society of Health-System Pharmacists, the Infectious Diseases Society of America, the Pediatric Infectious Diseases Society, and the Society of Infectious Diseases Pharmacists." *American Journal of Health-System Pharmacy* 77.11 (2020): 835-864.

Padari, Helgi, et al. "Coagulase negative staphylococcal sepsis in neonates: do we need to adapt vancomycin dose or target?." BMC pediatrics 16.1 (2016): 1-9.

Frymoyer, Adam, et al. "Association between vancomycin trough concentration and area under the concentration-time curve in neonates." Antimicrobial agents and

References

chemotherapy58.11 (2014): 6454-6461.

Tseng, Sheng-Hsuan, et al. "Evaluating the relationship between vancomycin trough concentration and 24-hour area under the concentration-time curve in neonates." Antimicrobial agents and chemotherapy 62.4 (2018).

Bhargava, Vidit, Michael Malloy, and Rafael Fonseca. "The association between vancomycin trough concentrations and acute kidney injury in the neonatal intensive care unit." *BMC pediatrics* 17.1 (2017): 1-6.

Gwee, Amanda, et al. "Defining target vancomycin trough concentrations for treating Staphylococcus aureus infection in infants aged 0 to 90 days." *JAMA pediatrics* 173.8 (2019): 791-793.

Chen, Yewei, et al. "Population pharmacokinetics of vancomycin and AUC-guided dosing in Chinese neonates and young infants." *European journal of clinical pharmacology* 74.7 (2018): 921-930.

Keywords	Vancomycin, intermittent, infusion, targeted therapy							
Document Owner:	Head of Department - Neonatology							
Author/ Reviewer	KEMH & PCH Pharmacy/Neonatology Directorate							
Version Info:	V1 – inaugural guideline							
Date First Issued:	19/04/2021	Last Reviewed:	19/04/2021		Review Date:	19/04/2024		
Endorsed by:	Neonatal Directorate Management Group				Date:	April 2021		
NSQHS Standards Applicable:	Std 1: Clinical Governance		Std 5: Comprehensive Care					
	Std 2: Partnering with Consumers			Std 6: Communicating for Safety				
	Std 3: Preventing and Controlling Healthcare Associated Infection			Std 7: Blood Management				
	Std 4: Medication Safety			Std 8: Recognising and Responding to Acute Deterioration				
Printed or personally saved electronic copies of this document are considered uncontrolled. Access the current version from WNHS HealthPoint.								

The health impact upon Aboriginal people has been considered, and where relevant incorporated and appropriately addressed in the development of this document (insert ISD Number). (Please refer to the Aboriginal Health Impact Statement and Declaration for Department of Health and Health Service Provider Guidelines – please delete once you have completed this).

This document can be made available in alternative formats on request for a person with a disability.

© Women and Newborn Health Service 2020

Copyright of this material is vested in the State of Western Australia unless otherwise indicated. Apart from any fair dealing for the purposes of private study, research, criticism or review, as permitted under the provisions of the Copyright Act 1968, no part may be reproduced or re-used for any purposes whatsoever without written permission of the State of Western Australia.